(FER#HER) BAN(O kAR

BRIREES M4
2024- 00105 SEJOws
2024~ 00805 £ S F=RURALE (178 - 278)
2024- 00905 EAi=XURAIE = (178-278)
2024- 00805 vyt EERXURAIE
2024- 00205 ;2 -
2024- 03205 HREERAIE
2024- 01035 EXREE
2024- 00805 B A tE BT FHURZA0E (GRUMRNE - 1 {813 A & FKER)
2024- 00605 R
2024- 00405 eeIJnvois
2024- 03305 W EREAKE-HKE
2024- 03405 RKARKE
2024- 03505 77k#7 04 (600E! - 900%!)
2024- 02805 RUFI)1—LERUE
2024- 02405 TKIK & (H500~ 70044 X)
2024- 02505 L#EEE (NHL#EEE H500~ 18004 1 X)
2024- 04105 T ARE#EHR (50060070044 X)




INSPECTION CERTIFICATE

S

701-4264 %ﬁ i%
Al Eh ] T T B52602-1 —
el LR P S T 6 Sheet No. 159868-5-1
. T B
A |
BRASMYIERENY L Date of Issue 2023. 8. 22
B B B K& |JIS G 3532 K#R BRAHIOIVY—T 9/
Specification|Low carbon steel wires KIETIH - £—SLEAD  536~0041 jclﬂifﬁﬁ%ilz—u#dtaTE 3&8E
P RE=T) 25— FRER TEL 06-6961-1751 (4%) 58
Type SWM-P Wire Techno Ltd. f
e 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU OSAKA:538
Diameter ' H AR SR SRR T 1» - QAQ506005
B ¥ 1 “‘"—"“./iTﬁ]
Quantity a - | ==
WA K E Sl ~
R 998. 00kg Manager of Quality Control.
Weight g ¥ )
B’ ® BliRME %Y dhiftE SHR
Item Diameter Tensile Reduction Twist Appear
Strength of Area Test ance HUAMEE it =
mm N/mm2 %
Spec. | 2.54 540 30 Charge No. | Note
Lot. No. = = ~
2. 66
10700011895-001 2.517 774 55 good good 772155
FETZ7A e I T _ | &M
= - VD Y WX IE A D500,
(5 (A A o i e 5
we| L 7 {.-_ [
R s
_ A=3%5) Chemical Compotision (%)
B4 WE | RMES | 51 lin P S B | B/N
Mill Name Material | Charge No.| 100 | X100 X100 | X1000 f X 1000 bpm_10.4
~ 8 ~ ~60] ~ 4] ~ 4]0~ 0|~ 18
SWRM6K 772155 5 20 54 15 14 45 0.8
EREEHRA S
GODO STEEL, LTD.




= ) o “$ %
BEZER . T16070528 2B &k #

2016 & 07

TYSIRSLETES:

F 676-0155 E-FE B M & 3

WHotach) ERIS

==

==
B
i

I5k | B5%

ﬁﬂw e (HE-L%25%) @

E iﬁ ﬁﬁ] % 4(&2:%’*-52;’\ Sl(%x1oMo,P.s.P°éxwooso)
SWM-P JISG3532 642364 4 _5 21 13 1
HEEE e A - 1kERH ABERRA EEER
21606710063 2,90 i 1,600 2016 £ 7 B 20 A 2016 8 7 B 21 B | 2016 £ 7 B 21 H
FLRES
ABRER 8l i 5 B
sRt®k | WER | RBF | S BBHE |SBRE | BO ®Y | BHA |o0.2% WA # £ E KK
( wm ) = ( N ) N / md ( % ) C % ) ( N ) N / mi
Elfgﬁ@ 2.~B4 5l:$0 N 3?\:0
2.96
1 2.85% §.38 9 4,743 143 58.17 600D GOOD  [SHRUSG
] )85 638 | 9 4,178 149 57,4 | §00D G000 [SWRUE
Sl (pawe| 1w BE R E) & o g #
7 s H f23% kA2 H| | N
e | ) &A1 i remy (=) Z cf,:f BA Sha e T“ff‘W)f L;‘C‘ i{; ]
B A J ,'-'.-_.f- /4 I
_ wmoOR (&} &
FANTIZRASE [BA N1 o > Bt




INSPECTION CERTIFICATE

m E R &’ X

701-4264
e LU R +Efi2602-1
ALl 1o es. Sheet No. 16457441
& I HH
KAy EREAY B Date of Issue 2024. 4. 22
WO & |JIS G 3532 Sk XLt ANv—FH/
Specification|Low carbon steel wires KIRTIG - S—MEE  538-0041 XWEH'TEEIZ—:E:H:STE 3EsE
o - a0 EPrIES:E T TEL 06-6961-1751 (4%) | b
Type SWM-P Wire Techno Ltd. |f&3°
S 3. 920mn 3-3-8 IMAZUKITA TSURUMI-KU OSARG; 53
Dianeter : P A S T WRE L =0
X, :
uantity
TN S
Weight 1,997. 00kg Manager of Quality Control.
- Ba | smss By Ll SR
S Diameter Tensile i i
Strength ReducAtlon T]ynstt Appear X
- = of %rea s ance b Ui = s &
Spec. 3.12 540 30 Charge No. Note
Lot. No. -~ ~ ~
3.28
10800004560-001 711 63 good good 832351
10800004560-002 732 63 good good 832351
T o] 1] 3 == M1,
R, A CPBGRREEADEL T o
™ R i3] wa s IR CJ’Z!Z!.E:%
i il R TPty
RN 1 Bt
L L5 Chemical Compotision (%)
LSRR mE | WNEEE c Si Mn P S B B/N
Mill Name Material |Charge No. | X100 | X100 | X100 | 1000 |>1000 | ppm |o0.4
_ ~ 8 ~ ~ 60 ~ 40| ~ 4] o~ 70|~ 1.8
SWRW6K 832351 6 20 55 12 15 45 0.7
ERREE S

GODO STEEL, LTD.




701-4264
] LI IR 81 P P v R AT L 8A2602-1

Rtk 7 S b

INSPECTION CERTIFICATE

m ' R ®| &

Sheet No. 164574-3-1
Hifr A
Date of Issue 2024.4.22

A R % |JIS G 3532 k&% Xt 14v—575/
Specification|Low carbon steel wires KL - S—HEE  538-0041 KRGBRERS2IL3TASIESE
R - e 9o 51— FREE TEL 06-6961-1751 (%) AA-067696%5
Type SWN-P Wire Techno Ltd. [f&= 1
RO 4. 00mm 3-3-8 INAZUKITA TSURUMI-KU OSAR: 528-0
Diancter ' HABE A R RAE T )
55 & 4
uantity A
7 R . IJUE%;E%% -
$§i§1tg L 4,000. 00kg Manager of Quality Conttrol. XX _ Wu
TR EL TS Y iitfie e
Ttem Diameter Tensile Reduct ion Twist Appear
Strength of Aren Test ance R EE i &
mm N/mm2 %
Spec. 3.92 540 30 Charge No. Note
Lot. No. -~ ~ -~
4.08
10500017268-001 3.93 617 69 good good 832351
10500017268-002 3.93 628 70 good good 832351
10500017268-003 3.93 624 70 good good 842016
10500017268-004 3.93 622 70 good good 842016

P Al TR
A n ==
- "iepr e =
" 9, qﬁﬁ ‘;i 61 }EI\ g 0‘?.. s 4= —:
a6 it POEXCIEI R
e P 5 T
B Hd=r% Chemical Compotision (%)
BRIP4 HfE RS S C Si Mn P S B B/N
Mill Name Material | Charge No. X100 | X100 X100 | ><1000 | <1000 ppm  10.4
~ 8 o ~ 60 ~ 40 ~ 40} 0~ 70|~ 1.8
SWRMEK 842016 5 21 54 16 10 46 0.9
) SWRM6EK 832351 6 20 55 12 15 45 0.7
eRMEHAEH

GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 B BT OB B
WRFHFAN RET 1 Efi2602-1 =
AL WA= P S AT L Sheet No. 164574-2-1
& RER! j S
hARHY I : B Date of Issue 2024. 4. 22
& A B ¥ |JIS G 3532 kMR #7911 v—75/
Specification|Low carbon steel wires KIRT 35 - S—HEE0  538-0041 xWiFﬁ&EEB #LITHIESS
T} S5 — FREE TEL 06-6961-1751 (f%) » =
Type SWM-P Wire Techno Ltd. J;tr*’f.[f:_-q:
e 5 00mm 3-3-8 IMAZUKITA TSURUMI-KU os“r‘ 041 JAPAN
l’)éar%(zter ' Hﬂsﬁ%ﬂﬁﬁﬁﬁﬁaﬂ I 0A0506005
Quantity 2 B @;‘r
% [=]i} B
\?’:igAhtE g2 3, 000. 00kg Manager of Quality Control. X)j _ Wé[}‘
@z |smsx Y thirt ]
Item Diameter Tenslle Reduction Twist Appear
" Sl\:l’/:‘;;h of %rea Test ance ﬂﬁm%% {ﬁ %
Spec. 4.90 540 30 _ Charge No. Note
Lot. No. 5 10
10600016997-001 4. 98 683 60 good good 703123
10600016997-002 4.98 710 60 good good 832051
10600016997-003 4.98 721 60 good good 832051
bE T Taite] H N
'i- 3
P . TR R LR A
il A
AN 0 et e
. » =0 %A Chemical Compotision (%)
RUGHRT 4 ftE HISHE 5 C Si Vin P S
Mill Name Material |Charge No.| 100 | X100 | 1001 >100D 11000
SWRM15K 703123 14 16 51 12 12
SWRM15K 832051 14 19 54 14 13
S REEHRAEH

GODO STEEL, LTD.




701-4264
] LU R i3 P R T R AT £ BH2602-1

INSPECTION CERTIFICATE

m E R ® X

Sheet No. 164574-1-1
PN : 7 B
hAsHTILAERY B Date of Issue 2024. 4. 22
WO A K |JIS G 3532 kiR ket I21v—5745/
Specification|Low carbon steel wires KIELIH - - 538-0041 ARHMRRSRLITHIRES
fa¥E - 308 avhyy— CE%ES TEL 06-6961-1751 (f%) ~ oo j
Type SWH-P Wire Techno Ltd. [f&37T -
w R 6. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSARE:528-0 PA
Déia;?;ter ' B A PE IR FRGRRE L QA0506005
=1 3 =
Quantity - T
7 nngaﬁ%ﬂ
\?EigAhtE & 3, 000. 00kg Manager of Quality Control. X){ é%‘/%//éu
B E | 3Eus &Y -l R
Item Diameter Tensile Reduction Twist Appear
Sr:;eng;h of %rea Test ance FEE =] i &=
mm mm,
Spec. 5. 90_" 540 - 30 _ Charge No. Note
Lot. No. 6.10
10600017003-001 5.96 627 64 good good 752069
10600017003-002 5.96 633 64 good good 152071
10600017003-003 5.96 633 64 good good 752067
) £
aml T e |
[ ! = VOB R LT A
HAENA O > A8 e PPIE A
Ay @ " U935 %5) Chemical Compotision (%)
<oFT G L c Si ™ P S
Mill Name Material | Charge No. 1>3<’1~0(1)B X£?0 3())2020 x}\?oz)o XIBO(‘)w
SWRM15K 752071 13 18 54 15 16
P ca SWRM15K 152067 14 18 53 15 13
& R REHRR it SHRM15K 752069 15 18 54 16 16
GODO STEEL, LTD.




INSPECTION CERTIFICATE

MU REALBE

==

GODO STEEL LTD.

0SAKA WORKS

Oéﬂi&ﬁiﬁﬁn&xn&ﬁﬁpﬁ

Contract No. EXNo.: 506623C6054
Order's No.  EY#4Ea%s: i v

! 1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, O0SAKA, JAPAN
Swelier  E X E: SEERAAS ABEGTERNEEE 1 TE 1828
Commodity & &: RFEEHEH (K—aaqN) f '
Specification ®/  #&: JIS G 3112 SD295
Cus tomer BE R @yoseAthURRKRIEG /IRFEER certificate ho. REEA B EE  : 1020240402426
Shipper : Ship No. A Date BT AH : 2024/04/22
Destination 33 & PLE 3 — K : 0419 65648

IWEW: .
; Chemical Composition {5 (%)

S iz e Length | Quantity Mass Charge No| ¢ Si Mn P $

S sk = X100 | X100 | X100 | X1000 | X1000

T & & @ L ﬁkg & L Max. Max. Max. Max. Max. .

27 55 150
D6 2 1,992] 832129 16 17 65 22 22
D6 2 1,995 832130 15 17 72 26 22
D6 10 10,077| 832181 18 15 56 18 18
& LEE |hiag £ ¥
skt 14 14, 064 BN\ Ol b
€y Toa Charge No.|Tensile Test 31 3 & % (cL=8D) g% Bt Teqd
+ & s =B Rm% T.5.318x | L. ek | RABY
win, "V ggq WemB, BB
" 295 - 600 16

D6 832129 315 504 K} |
D6 832130 343 531 KD
D6 832181 295 500 28

»

A

L ey o
-
o g »3-;;??:’7,"’:2."_“.".5?2{;3‘%‘1%

__lj

\“‘\\‘-‘\\\\-;-;.\ \

\
W

\\‘

‘EﬁTlFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WiTH THE RULES OF THE CONTRACT.
gﬂﬁﬁﬂ)ﬁﬂii‘(tﬂ:ﬁkﬁtjfﬂﬁéh %OE*EIﬁéﬁEb‘CL\ég&%ﬁiﬂbi?o




' 1/1
R ERE A E JFE s %S4t

SFBAsE & 2 CERTIFICATE No. : MA4409150 i
JFE Bars & Shapes Corporation

Z7¥%ES ORDER No. : 595H41320220 INSPECTION CERTIFICATE o
% = 5 CUSTOMER L) HrEREHY K BEGERT
: AEAABNBEELTE
T %= 4 PROJECT NAME : #ER * TEL 086-447-4224
¥ & % SHIPPER  EHEb RS WL ¥¥#05 DEALERSHIP: Z-Hgtt (BK) ML
# ¥ SPECIFICATION : JIS G 3112 SD295 MR SHIP DATE  :  20244F 48 24H
3|3ESAE% TENSILE TEST iy £ = K &
BEEE | B8 % x % T B | s |BEmS|miky RO ‘;E% CHEMICAL COMPOSITION %
ERES) vPois| T.S. |Y.R | # |El| sy | C | si [Ma | P [ s | Ni [ cr | Mo | ¥ Ceg
N/mm2 K L@ ] 180° X100 X 1000 X100| X100 X 1000|X 1000 X100
@ ) S QUANTITY | MASS  IygN Ta40- - 28 |MIN| R= |MAX |MAX |MAX |MAX |MAX
: mm ke[ 295| 600 16| 1.5D 97| 55| 150| 50| 50
4-D0142 | D10 X 6000 4, 800 357 | 499 32 coob | 16| 18| 64| 38| 20 71 15| 34 2 31
(5B96172) 16,128
4-D0142 | D10 X 6500 2, 400 357 | 499 32 Goop | 16| 18| 64| 38 20 71 15| 34 2 —-31
(5B96172) 8,736
FA X5t 24, 864
= 0 RE 24, 864

- AR EE I EA S

ﬂ"r:-"'-ec_s-r- 1, ey Fuf s e e

AP -IT0 N - L LA

R

LM EIREORERT. THCEHLEI LEERT 2.

We hereby certify that the material described herein has been tested- and: inspected with satisfactory result in accordance with the requirement of the above specification. MANAGER OF )
QUALITY ASSURANCE SEC
MIZUSHIMA WORKS |

7K B RGERT
$#E  SURVEYOR MEEEEEE




& HHERA R = AEHEES FITERH
[_2404023-001 | [ 2024/4/25 | %ﬁﬁﬁgﬁﬂ:‘%% (00248697 | [_2024/4/25 |
R =)
2495 - PREIULART 7 / AF—VikAat mEsE S AR AL 5
JIS 63112 TC0507036 S IR St
A ERA S =] i
n . i BAEXT REEESR
Bty s h) BATE B REEEELE K& K8 E
O S T 573-0004 KERKATREAMITE 1 BH15
- 1. TEL 072-849-3221
SD295 TOUGH-CON (4722) T o210
5l & A B e b 2 i &7 (%)
TR BERA X FERIR D o |girmeE . . .
n;z.}% Ex PO s% | mg | xew» BiERR S| BRI e R e C |Si|Mn| P S |[Cul|Ni|Cr| V |Mo Ceq
" (m BET ) | ke | Wmd | Nmi % % % X 100 | % 100 | 100 {< 1000[ 1000] x 100 | X 100 | x 100 |X 1000{ 1000 X 100
295 | 440 - | _ _ 16 | 1800 | 27 [ 55 | 150 | 50 [ s0 | _ | _ | _ | - | - _
BAE 600 Bk | 15D | BAF | BAF | AF | AF [ AF
D13 3.500 | 3147702 600 355 505 70 31 | Goop | 19 | 16 | 73 | 31 | 82 [ 25 | 10 | 24 | 1 |27 38
3156101 300 358 488 13 95 | Goop | 16 | 16 | 70 | 32 | 36 | 24 | 8 | 18| 0 | 14 32
3158901 600 365 496 74 28 | coop | 17 | 14 | 72 | 30 | 38 [ 23 [ 102 | 0 |2 35
gt 1,500 | 5 220
5.000 | 3160801 | 2,700 356 487 73 28 | coop | 16 | 16 | 74 | 32 |3 |2 [ 9 | 17| 0 |19 33
3160901 900 370 504 73 93 | coop | 19 | 18 | 72 | s0 [ 36 | 2t | &8 | 15| O | 16 35
E 3,600 | 17,928
& 5,100 | 23,148
E HEE BEMNE A X
BN 3 2 BRAH ——>TyTh
2o RE R A O E LT
| expadCERENI RS
& &t 2,100 | 23, 148 REFYE Ceq= CHMn/6+S1/244Ni/40+Cr/5+NMo/4+V/14

LEBMIIREORBRET N, JHUCER LI EZABARLXT.




K IFE S8 Bistan

FEPTEE 5 CERTIFICATE No. A4536°0 JFE Bars & Shapes Gorporation

ZVEF = ORDER No. : INSPECTION CERTIFICATE o
;;E§§§ji CUSTOME; .595H09320500 ] K BT
= AR Ay “ ATk B I8 1 T B -
T E 4 PROJECT NAME : 7£EARA TEL 086-447-4224
I XX #& SHIPPER | B BRSNSt MLl 5 W%9)5 DEALERSHIP: Z=+-4R44 (%) R
gk #  SPECIFICATION : JIS G 3112 SD295 W7 H  SHIP DATE 20204E 128 244 7
2|3E3ABR TENSILE TEST 5§§§ v. % B 4
3 . . AN = : X B o
pEEE | 85 ~F * ¥ B OB | sy SRS\ ERE BT CHEMICAL COMPOSITION %
v.r oy T.S, Y.R ;if’; EY | TEST @ l Si l Mn P [ S Ceq | IB Ceq
B 5 i N/mm2 KL ow) | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  Tyin [ 4d0- 25 |MIN| R= |MAX |MAX |MAX |MAX |MAX
mnt ke | 295 | 600 16| 1. 5D 21 55| 150 50/ 50
0-M0437 | D16 X 5500 1, 200 364 | 497 24 GOOD ¥ 19 14| 49 29| 27| 4
10, 296
0-M0437 | D16 X 6000 < 600 364 | 497 24 GOOD [ 19 14| 49 29 27| »
5,616 /
0-M0437 | D16 X 7000 4 600 364 | 497 24 GOOD 19 14| 49 29| 27 /
6, 540
F A X5 22, 452
%D REE 22, 452

e B (A ) &K
mEE k| 8 4 T T2 R 30

ED LEL IS S ORBEEREEEDE L T
2L P 5 ) & Ry SSEATHY IR
Efw\»r:l‘/ﬁité‘a%r EENEEE P EEIGE

s

pi

B

- _ . WHE EA
ESRAITEEOREFITV., THICAKRLIEZ 2B T 5,

We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF

QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS

ks

SEEEEEE,

#Z&EE SURVEYOR




